-
coooﬂc»cn.hwm—\fab
COwWC o wmw O r-w
Qlele8ciaa %
m('.'D"O('Da ""CO
c|=|3|> mC'OBU
B EITIL LT R g0
ZRES T o 2=
3 o 9 WT
(7] Q| O | =
Q_wﬂ)o
al =3
W o | &
o @
m_1
L a
o
wN—\—\N.h—\_\No
o T v T | T B|lT|T X
0 0@ @000 0 0 <
| |~~~ »n on (7]

3S17 Med

MNNEG NIML/NIML

ALl

€910



Assembly Instruction

Hardware List:

ITEM: 0163

Page 2/5

Item

Description

Item Description

Qty

A

JCBB M8 x 25 @))»»»))))))))m

H | CSK screw M4 x 20

24 pcs

JCBC M6 x 30 @))l))))))))))))))))))))))))))

| CSK screw M4 x 15

16 pcs

Allen key M4 [

"L" Bracket

8 pcs

CSK screw M4 x 30

"U" Bottom Bracket

2 pcs

Metal Pin Q)

2 pcs

| S—

Allen key M5

J
K
L "U" Top Bracket
M

Wood Cap

5 pcs

DO NOT 1iGHTEN scrREws
BEFORE ALL PARTS ARE FULLY ASSEMBLED !/

e
L@ =l

—

e

e\ -




Page 3/5

The right position of bracket is slightly
inside from end of guard rail




Install the center support

(Part(8)) first, then secure
the slats.

Upper Slat

Install the center support

(Part(8)) first, then secure
the slats.

Bottom Slat







	Sheets and Views
	ORIGINAL_AI_0163 (24-06-2023)-AI - 0163W
	ORIGINAL_AI_0163 (24-06-2023)-AI - 0163W (2)
	ORIGINAL_AI_0163 (24-06-2023)-AI - 0163W (3)
	ORIGINAL_AI_0163 (24-06-2023)-AI - 0163W (4)
	ORIGINAL_AI_0163 (24-06-2023)-AI - 0163W (5)


